
Main construction

19

3

19 26

12

11

13
19 262619

10
29

33
7

15

5

7

38

12

11

26

1

17

18

28

3627

20

32

23

2

14

37

30

24

31

24

31

30 17

18

28 32

24

31

37

34

22

26

19

19 26

11

26 19

5
6

9

22

20 27

4

21

16

8

25

35

PART NO
1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19

QTY
1
2
1
1
2
1
3
1
1
1
3
2
2
5
1
1
2
2
8

QTY
3
1
3
8

24
1
8
3
2
2

16
24
2
1
2
1
2
4
1

PART NO
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38

DESCRIPTION
Washer 14
Washer 12

Spring Washer 16
Bolt M8x16

Washer 8
Nut 12
Nut 16
Nut 14

Frame Pin w/Hair Pin
Bolt M8x30
Bolt M8x16

Nut 8
Swivel Caster B

Pull Handle
Connect Plate
Plastic Cover

R-pin
Swivel Caster A

Pump handle

DESCRIPTION
Frame Base

Front Leg
Boom

Boom Extension
Support Strap
Hydraulic Ram

Handle grap
Hook Chain Assembly

Main Support post
Bolt M16x110
Bolt M14x90
Bolt M16x90

Bushing
Plastic Cover

Bolt M16x100
Bolt M12x75
Bolt M16x90
Bolt M16x110

Washer 16

67202ENGINE CRANE


